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eFigure 1. Norwegian treatment algorithm for nausea and vomiting in pregnancy (NVP) and hyperemesis gravidarum (HG)
Adapted from Obstetric guidelines issued by the Norwegian Society of Obstetrics and Gynaecology**

Mild NVP Moderate and severe NVP
PUQE score 3-12 and no complications: PUQE score 3-12 with complications or PUQE score 213:
e Dietary and lifestyle measures e Dietary and lifestyle measures
e Antihistamines (after initial consultation with physician) e Antihistamines and/or other antiemetics
e Self-assess NVP symptoms 2-3 times per week e Self-assess NVP symptoms daily
e Follow-up in community by pharmacist and/or midwife e  Follow-up by physician and multidisciplinary team
. < Pharmacotherapy always accompanied by |
Non-pharmacological measures dietary and lifestyle changes Pharmacotherapy
VL \4 l
Dietary Lifestyle changes Complementary treatment Vitamin B6/pyridoxine 40 mg x 2
recommendations * Avoid triggers * Ginger 250 mg up to x 4 in combination with an antihistamine
* Keep good hydration * Get sufficient * Acupressure / * Meclozine 25 mg x 2 s:,\lr:p’\tlt\,/rpns
all the times: frequent sleep and rest acupuncture or for 1 week:
fluid intake, alsoin * Adapt work tasks * Doxylamine/pyridoxine 10 mg/10 mg
between meals * Reduce stress Insufficient delayed release combination 1+1+2 * discontinue
* Snack before rising in * Get help with effects of treatment
5 antihistamines and assess
the morning and get household chores on NVP « Promethazine 25 mg x 2-3 i
up slowly symptoms: or condition
b Sma”, frequent mea|S An antiemetic . Metoclopramide 5_10 mg X 3
every 1-2 hours L) B eHTey or
. X drugclass
* Avoid fatty/ fried/ should be * Prochlorperazine 5-10 mg x 2-3
acidic foods and s izl
Increase proteins * Ondansetron 4-8 mg x 3
Monitor for
Key points: adverse drug
.. tions.
* Base treatment decisions on assessment of NVP symptoms, reactions
weight, and intake of foods and liquids.
* Assess impact of NVP symptoms on quality of life and daily
functioning.
* Use PUQE scale to determine severity of NVP symptomes.

* Treat concurrent symptoms (reflux, constipation), if present.
* Multidisciplinary monitoring and follow-up.

*First-line treatment for NVP and licensed for NVP in the UK and the US.
IV: intravenous. PUQE: Pregnancy-Unique Quantification of Emesis




eFigure 2. Definitions used for treatment pathways

Definition

Graphical example(s)

Add-on

Addinga different antiemetic while the end date of the
previously dispensed antiemetic was not reached yet.

Meclizine, 10 DDD
GD 65 GD 74

Ondansetron, 14 DDD

GD 68

GD 81

Continuous use

Continuing on a specific antiemetic medication. A gap of at most
14 days betweenthe end of the initial prescription and the filling
date of the subsequent prescription was allowed.

Meclizine, 10 DDD

Meclizine, 10 DDD

GD 70 GD79 GD

81 GD 90

Monotherapy Filling prescriptions of only one type of antiemetic medication for Meclizine, 15 DDD
each time frame of interest. Time frames of interestin this study
were eitherthe first trimester or the entire pregnancy. GD 74 GD 88
Polytherapy Filling prescriptions for multiple different antiemetic medications Meclizine, 10 DDD Ondansetron, 7 DDD
(add-ons and switchers) in each time frame of interest. Time G071 G080 GDE3 D 8o
frames of interestin this study were eitherthe first trimesteror | == - oo 02 o L T DT
the entire pregnancy. Meclizine, 10 DDD
GD 65 GD 74
Ondansetron, 14 DDD
GD 68 GD 81
Switcher Switching to a different antiemeticafter the end date of the

previously dispensed antiemetic. Any gap more than 1 day
between the end date of antiemetic 1 and the start date of
antiemetic2 was considered a switch.

Meclizine, 10 DDD
GD80 GD

Meclizine, 10 DDD
GD 62

GD 53

GD 80

Ondansetron, 7 DDD

Metoclopramide, 5 DDD
GD 84

DDD, defined daily dose; GD, gestational day




eFigure 3. Antiemetic prescription fills by lunar month. Data are from the Medical Birth Registry of Norway and the Norwegian Prescription Database,
2005-2017 (N = 762,437)

4.0

w w
o ()

o
)

—_
o

—_
o

Filled prescriptions (% of pregnancies)
4]
o

o
&)

0.0

~ ~ ~ < ) ~ N N o
] ] ] ] Q @D = (%] [e)]
=t =t =t =t 0 (=} (=} P~ (22}
(o] (o] (o] (o] — [=2] [ <t [=2]
(o] (o] (o] (o] (o] [Te] n [1p] =T
[ [ [ [ [ [ [ [ [
11 11 11 11 11 11 11 11 11

< < < < < < < < <
— (o] [sp] =T wn (o] [ =] [#2]
= = = = = = = = =
c c c c c c c c c
o] o] o] o] o] o] o] o] o]
= = = = = = = = =

mmm Any antiemetic medication Meclizine —Metoclopramide

= (ndansetron - Promethazine - Prochlorperazine



eFigure 4. Median gestationalage (with interquartile range) at initiation of antiemetic prescription fills.

Any antiemetic monotherapy (N=49,220)
Any antiemetic polytherapy (N=9,012)

Metoclopramide monotherapy (N=28,726)
Metoclopramide polytherapy (N=7,520)

Meclizine monotherapy (N=11,583)
Meclizine polytherapy (N=4,814)

Promethazine monotherapy (N=6,615)
Promethazine polytherapy (N=3,400)

Prochlorperazine monotherapy (N=1,466)

Prochlorperazine polytherapy (N=2,093)

Ondansetron monotherapy (N=532)
Ondansetron polytherapy (N=1,775)
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